| CWA-NPDES

electronic reporting

IMPLEMENTATION TECHNICAL PAPER No. 2

TO: EPA Regional and Authorized State NPDES Permit and Enforcement Coordinators
and State Information Technology Staff

FROM: Randolph L. Hill, Director
Enforcement Targeting/and Data Div
US EPA/OECA

DATE: 19 April 2018

SUBIJECT: Implementation Technical Paper No. 2: Data requirements for NPDES Electronic
Reporting Rule Sewer Overflow, Bypass, POTW, and LTCP-specific Data Elements

The NPDES Electronic Reporting Rule (“final rule”) requires the electronic reporting and sharing of
NPDES program data. As part of EPA’s collaboration with the states to move forward with converting the
NPDES program from paper to electronic reporting, EPA is developing a series of implementation
[...]
CFR), or Other Citation
Number
POTW Wastewater This data element describes the level of wastewater treatment technology [e.g., raw 122.21(j)(3)(iii),
Treatment Technology discharge (no treatment), primary treatment, secondary wastewater treatment, 122.28(b)(2)(ii) and 1,2
Level Description advanced treatment] used at the facility. CWA section 516
The one or more unique codes/descriptions that describe the types of disinfection
POTW Wastewater tgc'hnolo'gy that 'are used at the fa'C|I|ty (e.g., chlorination, 'oz<'3nat|o'n, uIt'rav'loIet' 122.21()(3)1iii),
. . disinfection). This data element will also use a code/description to identify if this . 1,2
Disinfection Technology e o . A s L 122.28(b)(2)(ii)
facility is using dechlorination, which may be required if the facility uses chlorination
for disinfection.
The one or more unique codes/descriptions that describe the wastewater treatment
ponw Wastowrer | 507loB i opertons (e, emoul o cqiston e | g
Treatment Technology & y ! & ! goon, & 122.28(b)(2)(ii) and 1,2

Unit Operations

nitrification) used at the facility. This data element is required for POTWs that have a
design flow capacity equal to or above 10 million gallons per day (MGD) and is optional
for POTWs with a design flow capacity below 10 MGD.

CWA section 516

A4-2




Collection System Identifier — Additional Information

This data element will be a unique identifier for each collection system that provides flow to the permittee. A unique identifier should be used
for each unincorporated connector district and satellite collection system covered by the NPDES permit. Authorized NPDES programs have the
option to use this data element to separately identify sections of the one or more collection system owned or operated by the permittee. Below
are some examples of how this data element can be used to identify different collection systems or sections of collection systems. The
authorized NPDES program will determine how to create and assign these Collection System IDs.

Example #1 - One Collection System ID — One Permittee (One Collection System ID Used for the Permittee’s Entire Sewer System)

In this example, the authorized NPDES program has decided to use one Collection System ID for the permittee’s entire sewer system. There are
no unincorporated connector districts or satellite collection systems that provide flow to the permittee.

— Permittee’s
n Treatment Works
— " Treating Domestic Sewage

Collection System ID 001:
This is the sewer collection system
owned or operated by the permittee.

A4-3



Example #2 - Multiple Collection System IDs — One Permittee (Each Used for Different Sections of the Permittee’s Sewer System).

In this example, the authorized NPDES program has decided to divide up the permittee’s sewer system into different sections with each section
having a different Collection System ID. The authorized NPDES program should ensure that all sections of the sewer system are provided a
unique Collection System ID. There are no unincorporated connector districts or satellite collection systems that provide flow to the permittee.

Collection System ID 001:
This is a section of the sewer collection
system owned or operated by the permittee.

- -

, | Permittee’s
Treatment Works
Treating Domestic Sewage

Collection System ID 002: Collection System ID 003:
This is a section of the sewer This is a section of the sewer
collection system owned or collection system owned or
operated by the permittee. operated by the permittee.

Ad-4



Example #3 - Multiple Collection System IDs (Different Collection System IDs Used to Distinguish Ownership Between Multiple Collection
Systems).

In the example below, the authorized NPDES program is using two different Collection System IDs to distinguish between the owners or
operators of the two different sewer collection systems covered by the NPDES permit. One Collection System ID is used for the main sewer
system (e.g., 001) and the other Collection System ID is used for the satellite collection system (e.g., 001S). The authorized NPDES program
should ensure that each unincorporated connector district and satellite collection system has at least one unique Collection System ID.

Collection System ID 0015:
This is a satellite sewer
collection system, which is
covered by the permit. T
) Co-Permittee’s
— Treatment Works

Treating Domestic Sewage

Collection System ID 001:
This is a sewer collection system owned or operated
by the co-permittee that also owns or operates the
treatment works treating domestic sewage.

A4-5



Attachment 5: Mock-up of Data Entry Screens for POTW-specific Data Elements

[Note: This is a mock-up of how authorized NPDES programs might submit these data elements
to their NPDES program data system or to EPA’s national NPDES data system (ICIS-NPDES) for
individually permitted facilities. These data elements may also be included in NOlIs by facilities
seeking coverage under a general permit. This mock-up is intended to show how these data
might be collected by an authorized program and the available reference values. These data
elements are included in Appendix A to 40 CFR 127.]

Collection System Information

Provide information on municipalities and areas served by the permit applicant. The following five
guestions are required for each collection system that provides flow to the permit applicant and include
unincorporated connector districts and satellite collection systems. These data elements must be filled
out multiple times if a permittee collects sewage from two or more different sewer collection systems.

1= Collection System Unique Identifier”

2. This includes

permittes,

3=+ Owner Type of Collection System

permittee.

Publicly owned (Owned by State, municipality, or Tribal government.
This includes a district association or other public body created by or
pursuant to State law and having jurisdiction over the disposal of
sewage).

| Privately owned (Owned by private individual or organization) ‘

| Federally owned ‘

A5-1



4=+ Population of Collection System*

Thisis the

permit

collection systems that provid

s » Percentage of Collection System That Is a Combined Sewer

System”

or each unig

POTW Wastewater Flow and Treatment Technology Information

[Note: The following questions are only completed once for each NPDES ID, regardless of the number of
collection systems.]

POTW Design and Annual Average Daily Flow Rates

Please provide the design flow rate that the permitted facility is desighed to accommodate, in millions of
gallons per day (MGD).

Million gallons per day (MGD)

Please provide the annual average daily flow rate that the permitted facility will likely accommodate at
the start of its permit term, in MGD.

Million gallons per day (MGD)

A5-2



POTW Treatment Level

Please identify the levels of wastewater treatment that are provided at this facility. Check all that apply.
[NOTE: Information about the POTW's disinfection treatment system is gathered in a following

question.]
O

O

O

Preliminary Treatment (e.g., grit removal, flow equalization, screening)
Primary Treatment (e.g., primary clarification, chemically-enhanced primary treatment)

Secondary Treatment [e.g., suspended growth biological treatment; attached growth
and combined biological treatment].

Advanced Nitrogen Removal Treatment

Advanced Phosphorus Removal Treatment

Other Wastewater Treatment (not otherwise identified, not disinfection)

(Please provide a text description for this other treatment)

POTW Wastewater Disinfection Technology Information

Please describe the types of disinfection technology that are used at the POTW. Please select all
that apply.

O

O 0o 0o o O

Chlorination

Ozonation

Ultraviolet Light Disinfection
Dechlorination

Peracetic Acid

Other (Please use the text box below to describe)

POTW Wastewater Treatment Technology Unit Operations

Please use the selectors below to describe the wastewater treatment technology unit operations at this
POTW. You must answer this question for all POTWs that have a design flow capacity equal to or above
10 million gallons per day (MGD). This question is optional for POTWs with a design flow capacity below
10 MGD. The following selectors group the unit operations (which are derived from the Clean

A5-3



Watersheds Needs Survey). [NOTE: Please see attached ‘UNIT_OPERATION_REF’ table for the full listing.
EPA plans to update this list as needed.]

e Activated Sludge Process & Modifications
e Aeration

e Attached Growth Biological Treatment
e Bioremediation

e Chemical Treatment (lime)

e C(larification

e Coagulation and Flocculation

e Dechlorination

e Disinfection

e Equalization

e Evaporation

e Evapotranspiration

e Granular Activated Carbon

e Imhoff Tank

e lon Exchange

e Lagoon/Pond

e Land Application

e Media Filter

e Membrane Process

e Nitrogen Control (Biological)

e Nitrogen Removal (Attached Growth)
e Nitrogen Removal (Biological)

e Nitrogen Removal (Physical)

e pH control

e Phosphorus Removal (Biological)
e Phosphorus Removal (Chemical)
e Powdered Activated Carbon

e Preliminary Treatment

e Sedimentation

e Septic Tank/Leach Field

e Wetlands

A5-4



Technical Paper No. 2, Attachment 5 - Mock-up of Data Entry Screens for POTW-specific Data Elements
"POTW Wastewater Treatment Technology Unit Operations"
Note: This spreadsheet lists POTW treatment technology unit operations (uniquely identified by the 'UNIT_OPERATION_ID'). The 'POTW Treatment Category' column groups the unit operations.

UNIT_OPERATION_ID | UNIT_OPERATION_NAME POTW TREATMENT CATEGORY NOTES/DEFINITONS/COMMENTS
35 Activated Sludge, Anaerobic/Anoxic/Oxic Activated Sludge Process & Modifications
33 Activated Sludge, Complete Mix Activated Sludge Process & Modifications
31 Activated Sludge, Contact Stabilization Activated Sludge Process & Modifications
29 Activated Sludge, Conventional Activated Sludge Process & Modifications
37 Activated Sludge, Extended Aeration Activated Sludge Process & Modifications
30 Activated Sludge, High Rate Activated Sludge Process & Modifications
36 Activated Sludge, Other Mode Activated Sludge Process & Modifications
32 Activated Sludge, Pure Oxygen Activated Sludge Process & Modifications
34 Activated Sludge, Step Aeration Activated Sludge Process & Modifications
43 Activated Sludge, With Biological Denitrification Activated Sludge Process & Modifications | One unit process links to two treatment categories.
49 Growth Process, Other Suspended Activated Sludge Process & Modifications
165 Package Plant (Other) Activated Sludge Process & Modifications
38 Reactor (Oxidation Ditch) Activated Sludge Process & Modifications
28 Reactor, Sequencing Batch (SBR) Activated Sludge Process & Modifications
39 Reactor, Vertical Loop Activated Sludge Process & Modifications
209 Aeration (general) Aeration
87 Aeration (post-treatment) Aeration
10 Aeration (pre-treatment) Aeration
208 Aerobic Unit Aeration
47 Filter (Activated Bio-) Attached Growth Biological Treatment
62 Filter, Slow Sand Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment" or "Biofilter."
210 Filter, Anaerobic Attached Growth Biological Treatment
63 Filter, Moving Bed Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."
66 Filter, Rock Attached Growth Biological Treatment
48 Growth Process, Other Attached Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."
27 Package Plant, Rotating Biological Contactor (RBC) Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."
214 Trickling Filter (Unspecified Media) Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."
26 Trickling Filter, Other Media Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."
24 Trickling Filter, Plastic Media Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."

Page 1




UNIT_OPERATION_ID

UNIT_OPERATION_NAME

POTW TREATMENT CATEGORY

NOTES/DEFINITONS/COMMENTS

25 Trickling Filter, Redwood Slats Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."

23 Trickling Filter, Rock Media Attached Growth Biological Treatment Could also be "Fixed Film Biological Treatment."
Alley cropping is an agroforestry practice where agricultural or
horticultural crops are grown in the alleys between widely
spaced rows of trees and/or shrubs. Alley cropping can be used
for other purposes as well. For example, short rotation woody

227 Alley Cropping Bioremediation crops of fast growing tree species, harvested on 6-10 year
rotations, can be combined with forage or row crops. Such
designs may be used to produce fuelwood and fodder, as well
as treat areas exposed to municipal sludge, wastewater, or
livestock waste effluent.

22 Duckweed (Lemna) Bioremediation

225 Duckweed (Spirodela) Bioremediation

226 Duckweed (Wolffia) Bioremediation

262 Forage Harvest Management (AC)(511) Bioremediation Forage crops can be used for nutriept uptake from livestock
manure, sewage effluent, and canning plant wastewater.

453 Lime Treatment Chemical Treatment (lime) Could be removing metals, hardness, or nutrients.

74 Lime Treatment, Single Stage Primary Chemical Treatment (lime) Could be removing metals, hardness, or nutrients.

75 Lime Treatment, Single Stage Tertiary Chemical Treatment (lime) Could be removing metals, hardness, or nutrients.

76 Lime Treatment, Two Stage Primary Chemical Treatment (lime) Could be removing metals, hardness, or nutrients.

77 Lime Treatment, Two Stage Tertiary Chemical Treatment (lime) Could be removing metals, hardness, or nutrients.

90 Clarification, In-Channel Clarification

89 Clarification, Intermediate Clarification

91 Clarification, Secondary Clarification

88 Clarification, Tube Settlers Clarification

108 Flotation Clarification Dissolved air flotation is one example.

58 Microstrainer, Primary Clarification

59 Microstrainer, Secondary Clarification

182 Screen (Fine and Microstrainers) Clarification

85 Chemical Addition (Polymer) Coagulation and Flocculation

107 Flocculation Coagulation and Flocculation

99 Dechlorination Dechlorination

94 Disinfection, Breakpoint Chlorination Disinfection

100 Disinfection, Chlorination Disinfection

191 Disinfection, Gaseous Chlorine Disinfection

Page 2




UNIT_OPERATION_ID

UNIT_OPERATION_NAME

POTW TREATMENT CATEGORY

NOTES/DEFINITONS/COMMENTS

190 Disinfection, Liquid Chlorine Disinfection
103 Disinfection, Other Disinfection
192 Disinfection, Other Chemical Disinfection
101 Disinfection, Ozonation Disinfection
102 Disinfection, Ultraviolet Disinfection
186 Disinfection, UV Radiation Disinfection
179 Equalization, At POTW Equalization
7 Equalization, Flow Equalization
106 Evaporation Evaporation
An evapotranspiration (ET) bed treats wastewater by using
evapotranspiration the loss of water from the soil by evaporation
and by transpiration from plants growing there. ET beds are
207 Evapotranspiration Bed Evapotranspiration used where the soil cannot treat wastewater before it percolates
to groundwater, such as in rocky soils, or where the soil
prevents wastewater from percolating from the soil absorption
field, such as in heavy clay soils.
70 Activated Carbon, Granular Granular Activated Carbon
Used for a population of 5,000 or less (not most conventional
9 Imhoff Tank Imhoff Tank WWTPs). (gpeprates like a large septic S[ank.
93 lon Exchange lon Exchange
199 Lagoon Lagoon/Pond
18 Lagoon, Aerated Lagoon/Pond
15 Lagoon, Anaerobic Lagoon/Pond
2853386 Lagoon, Facultative Lagoon/Pond
60 Lagoon, Polishing Lagoon/Pond
316 Pond (NO.) (378) Lagoon/Pond
14 Pond, Stabilization Lagoon/Pond
19 Pond, Total Containment Lagoon/Pond
437 Ponds/Basins Lagoon/Pond
452 Retention Ponds Lagoon/Pond
364 Waste Treatment Lagoon (NO.) (359) Lagoon/Pond
56 Land Application, Slow Rate, W/O Underdrain Land Application
55 Land Application, Slow Rate, With Underdrain Land Application

Page 3




UNIT_OPERATION_ID

UNIT_OPERATION_NAME

POTW TREATMENT CATEGORY

NOTES/DEFINITONS/COMMENTS

54 Rapid Infiltration System, W/O Underdrain Land Application

53 Rapid Infiltration System, With Underdrain Land Application
206 Filter (Sand/Gravel-Pretreatment) Media Filter
205 Filter (Sand-Intermittent) Media Filter
204 Filter (Sand-Recirculating) Media Filter

64 Filter, Mixed Media Media Filter

61 Filter, Rapid Sand Media Filter
418 Filtration Basins And Sand Filters Media Filter
104 Membrane Process (Dialysis) Membrane Process

96 Membrane Process (Electrodialysis) Membrane Process

97 Membrane Process (Reverse Osmosis) Membrane Process

41 Nitrification, Biological (Combined and BOD Reduction) | Nitrogen Control (Biological)

40 Nitrification, Biological (Separate Stage) Nitrogen Control (Biological)

68 Filter, Denitrification with Coarse Media Nitrogen Removal (Attached Growth)
69 Filter, Denitrification with Fine Media Nitrogen Removal (Attached Growth)
42 Biological Denitrification, (Separate Stage) Nitrogen Removal (Biological)

95 Ammonia Stripping Nitrogen Removal (Physical)

92 Neutralization pH control

73 Recarbonation pH control

44 Phosphorus Removal, Biological Phosphorus Removal (Biological)
46 Phosphorus Removal, Biological (Modified Bardenpho) Phosphorus Removal (Biological)
45 Phosphorus Removal, Biological (Phostrip) Phosphorus Removal (Biological)
79 Chemical Addition (Alum), Primary Phosphorus Removal (Chemical)
80 Chemical Addition (Alum), Secondary Phosphorus Removal (Chemical)
81 Chemical Addition (Alum), Tertiary Phosphorus Removal (Chemical)
82 Chemical Addition (Ferric Chloride), Primary Phosphorus Removal (Chemical)
83 Chemical Addition (Ferric Chloride), Secondary Phosphorus Removal (Chemical)
84 Chemical Addition (Ferric Chloride), Tertiary Phosphorus Removal (Chemical)
71 Activated Carbon, Powdered Powdered Activated Carbon

13 Aerated Grit Chambers Preliminary Treatment

5 Comminution Preliminary Treatment

Page 4




UNIT_OPERATION_ID

UNIT_OPERATION_NAME

POTW TREATMENT CATEGORY

NOTES/DEFINITONS/COMMENTS

212 Grinder Pump- Low Pressure Sewer Preliminary Treatment
4 Grit Removal Preliminary Treatment
181 Screen (Bar Rack and Coarse) Preliminary Treatment
2 Screen, Bar Preliminary Treatment
12 Screen, Mechanical Bar Preliminary Treatment
6 Scum Removal Preliminary Treatment
184 Swirl Concentrator Preliminary Treatment
341 Sediment Basin (NO.) (350) Sedimentation Can be a stormwater management device.
395 Sediment Basins Sedimentation Can be a stormwater management device.
183 Sedimentation Sedimentation
188 Sedimentation, Chemical Precipitation Sedimentation
8 Sedimentation, Primary Sedimentation
202 Leach Field (Multiple Unit with Soil Absorption) Septic Tank/Leach Field This unit operation relates to residential septic tank.
201 Leach Field (Standard) Septic Tank/Leach Field This unit operation relates to residential septic tank.
51 Septage Treatment - Separate Stage Septic Tank/Leach Field This unit operation relates to residential septic tank.
200 Septic Tank Septic Tank/Leach Field This unit operation relates to residential septic tank.
410 Constructed Wetlands Wetlands
455 Constructed Wetlands (Resource Extraction) Wetlands
21 Freesurface/Wetland(Marsh System) Wetlands
20 Subsurface Flow Wetlands
198 Wetland (Subsurface) Wetlands
197 Wetland (Surface) Wetlands

Page 5




Attachment 6: LTCP and CSO Control Data Elements (Appendix A to 40 CFR 127)

Combined Sewer Overflow Information
[Note: All Phase Il and post-Phase Il combined sewer system NPDES permittees are required to complete and implement a long-term CSO control plan (LTCP)
as described in EPA’s Combined Sewer Overflow (CSO) Control Policy (19 April 1994; 59 Federal Register 18688-18698). These data will be updated by the

authorized NPDES program on a timely basis as changes occur with the combined sewer system and the LTCP as well as with the POTW'’s implementation and

compliance with the LTCP.]